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TEST CERTIFICATE
Certificate No: EEA — 2000 - 0018

The related resistance to fire test was carried out at Efectis Era Avrasya Test
Laboratory on 06.02.2020 in accordance with EN 1634-1:2014+A1:2018 standard

for the product as described below:

“ BINA DOOR TEK” SINGLE LEAF FIRE DOOR WITH GLASS

FIRE RESISTANCE CLASSIFICATION

Direction: Opening away from the fire E 90, El2 90, EI1 20

Placed on the market by

BINA TASARIM GIDA YAPI KiM. iN§. MALZ. TUR. TAS. SAN. TiC. LTD. §Ti.
Pinarbasi Mah. Atatirk Bulv. No: 28BC Konyaalti, ANTALYA/ TURKEY

And Produced In the Factory

GUIDO METAL KAPI MOBILYA SAN. VE DI§. _TiC. AS.
Develi Mah. 9105 Sok. No:8/3 Menderes, iZMIR/ TURKEY

This test certificate is a declaration of the test results and does not represent any type
approval or certification of the product. All details related to product specifications and field
of application are described in the report EEA - 20~ 040. This certificate is initially valid until
10" February 2021 providing that no significant modifications are made in technical

specification of the specimen and related test and classification standards.

Ali BAYRAKTAR

Laboratory Manager
10.02.2020




